EAST COCALICO
TOWNSHIP

ACT 537
OFFICIAL SEWAGE! FACILITIES
PLAN UPDATE

APRIL 2007



Plan Summary

Plan Summary

PS.1 Proposed Service Areas and Major Problems

The intent of this Act 537 Official Sewage Facilities Plan Update is to address the entire
area encompassing East Cocalico Township by identifying the existing and future
wastewater collection and treatment needs within the Township. A Needs Identification
evaluation was completed, including a sanitary survey of properties utilizing on-lot
disposal systems (OLDS) to identify existing malfunctions, and an individual water
supply survey to identify possible groundwater contamination by malfunctioning
OLDS. The results of the survey indicated that there were no new areas of concern
[...]
prevent unnecessary health risks, careful planning and thorough site investigations are
essential.

Groundwater quality characterization, soil limitations, and solution-prone geology are
among the many site features that must be identified when a development is proposed. This
information should be used to determine the suitability of the project location, its
relationship to sensitive hydrogeological areas, and the possibility that the project may
contribute to or aggravate existing hydrogeological problems.

The geological formations presented in Figure 2-4 have been summarized on Table 2-2,
reflecting the general water supply capabilities of each unit, and are intended to describe the
aquifers in the Township for planning purposes. Actual yields will depend on several
factors associated with the well placement and the drilling process, such as topographic
control, fracture occurrence, well depth, and well drilling methods.

Table 2-2 also provides an overview of reported aquifer yields and selected water quality
values to be used to evaluate general protection schemes, as well as determine future
groundwater capacities. These can include identifying geologically sensitive or hazardous
areas, groundwater and wellhead protection strategies, future planning capacity of the area,
and general development projections.

CDM 2-10

P:\32689\45352\Revised Report\Section 2.doc


P:\32689\45352\Revised

Table 2-2

Summary of Reported Aquifer Capacities and Selected Water Quality Results

. Median | Maximum .
Formation Name Yield (gpm) Yield (gpm Quality Comments
Antietam-Harpers 5-10 20-100 Soft to hard; low total dissolved
solids
Buffalo Springs 10 30 V_ery hard, hlgh nitrate and total
dissolved solids
Millbach 30 V_ery hard, hlgh nitrate and total
dissolved solids
Richland 30 Very hard, hlgh nitrate and total
dissolved solids
Snitz Creek 30 V_ery hard, hlgh nitrate and total
dissolved solids
Cocalico 20 100 Moderately hard
Epler 30 600 Very hard, high nitrate High yields possible
Stonehenge 30 600 Very hard, high nitrate High yields possible
Diabase 10 15 Modgrately hard to hard; poor _Small yields, strong seasonal
quality influence
Hammer Creek 16 94 Soft to hard; good quality; high Yield varies: high for shale, low for

total dissolved solids

sandstone

Hammer Creek
Conglomerate

Too discontinuous & interbedded w/ coarse red sandstone to be evaluated as a separate

aquifer

Diabase

12

450

Soft to hard




Section 2
Physical and Demographic Analysis

2.2.5 Agricultural Areas

One of the primary reasons for identifying agricultural areas within the Township is to
determine the amount and manner in which they will be impacted by any proposed
alternatives identified and evaluated in the Act 537 Plan Update. There is presently no
farmland in the Township in Pennsylvania Agricultural Security Areas (ASA). However,
521 acres are proposed for designation as Agricultural Security in the future.

Numerous properties are enrolled in the Clean and Green program and their locations were
presented in Figure 1-2 as referred to in Section 1 of this Plan. Four farms within the
Township have been purchased through the Pennsylvania Agricultural Easement Purchase
Program (APB). In addition, one property is part of the Lancaster Farmland Trust (LFT).
Farmland located in existing agricultural zoning or planned for agricultural uses is
identified in the Agricultural Zoning areas of the Township Zoning Map presented in
Figure 1-1 in Section 1 of this Plan.

CcCOM 2-12
P:\32689\45352\Revised Report\Section 2.doc


P:\32689\45352\Revised

Section 3

Existing Sewerage Facilities and | dentification
of Existing Needs

3.1 Introduction

The East Cocalico Township Authority (ECTA) provides wastewater conveyance services to
portions of East Cocalico Township. The Authority's facilities consist of gravity sewers
ranging in size from 8 inches through 24 inches, force mains ranging in size from 4 inches
through 12 inches, low pressure lines ranging in size from 2 to 2.5 inches, and four pumping
stations with design pumping capacities up to 1200 gallons per minute (gpm).

Three of the pumping stations are currently owned by the Authority. These pumping
stations are the Gehman School Road Pumping Station (PS #1), Stevens Pumping Station (PS
#2), and the North Muddy Creek Road Pumping Station (PS #3). The ACME Building 264
Pumping Station (PS #4) is currently owned by Albertson's, Inc. but is being operated by the
Authority. It is expected to be dedicated to the Authority sometime in 2007.

The wastewater from the Authority's service areais treated at two wastewater treatment
facilities. One treatment facility is the Ephrata Wastewater Treatment Facility (WWTF) No.
2, and the second facility is the Adamstown Wastewater Treatment Plant (WWTP). The
Adamstown WWTP receives flow from Pumping Station #4, the Rose Hill development and
portions of the Adamstown basin under an agreement with the Authority that conveyance
will not exceed 100,000 gallons per day (gpd). The Ephrata WWTF No. 2 receives flow from
Pumping Stations #1, 2, 3 and all other gravity flow linesin the Authority's service area.

East Cocalico Township also permits OLDS for sewage treatment. The following sections
present information about these existing facilities.

3.2 Public and Private Sewer Systems

Figure 3-1 presents a sewer index map of the pumping stations, force mains and gravity
sewer lines throughout the Township, as well as the wastewater treatment plantsin
neighboring municipalities where the Township's sewage is conveyed. Figure 3-1 also
shows the planned sewer extensions that were established from previous Act 537 planning
efforts and summarized in Section 1 of this Plan. To show the Lakeside Extension, a portion
of afuture development's sewer is also presented on Figure 3-1. Additionally, the portion of
West Cocalico Township Authority sewer located in East Cocalico Township is shown.



3.2.1 Wastewater Treatment Plants
Ephrata Wastewater Treatment Facility No. 2

Approximately 97 percent of the Township's sewage that is conveyed via public sewer is
treated at the Ephrata Wastewater Treatment Facility No. 2. The facility was constructed in
1997, primarily to handle flows from East Cocalico Township and Denver Borough, as well
as parts of Ephrata Borough and Ephrata Township. Those four municipalities make up the
Intermunicipal Group (IMG) and jointly own the facility. The facility contains a three-stage
anaerobic selector and BioDenipho mode phased oxidation ditches, two final clarifiers, two
chlorine contact tanks, and a dechlorination system. The treated effluent is discharged to the
Cocalico Creek. The treatment processis depicted in Figure 3-2.

The annual average daily design flow for WWTF No. 2 is 2.3 million gallons per day (MGD)
with a maximum monthly design flow of 3.5 MGD. The total capacity alocated for East
Cocalico at WWTF No. 2 was 1.68 MGD in the 1995 Ephrata Area Act 537 Plan. However, in
accordance with the current IMG Sewage Service Agreement there are no set alocations for
each municipality. The average daily flow to the facility in 2006 was 1.17 MGD, with0.683
MGD contributed from East Cocalico Township. The sludge handling processes are
described in Section 3.5 of this Plan.

Adamstown Wastewater Treatment Plant

Approximately three percent of the Township's sewage that is conveyed via public sewer is
treated at the Adamstown WWTP. The treatment processes at the plant include coarse
screening and grinding, oxidation ditches or extended aeration, final clarification, and
ultraviolet disinfection. The treated effluent is discharged to the Little Muddy Creek. The
treatment process is depicted in Figure 3-3.

The average daily design flow is 0.6 MGD with a peak hour design flow of 1.6 MGD. The
total capacity allocated to East Cocalico is 0.1 MGD. The average daily flow to the plant in
2006 was 0.365 MGD, with 0.048 MGD contributed from East Cocalico Township. The target
flowrate for ECTA is0.076 MGD to maximize utilization of the allotted capacity while
remaining within the loading limits of the Adamstown Agreement. The sludge handling
processes are described in Section 3.5 of this plan.

West Cocalico Wastewater Treatment Plant

West Cocalico Township Authority provides sewage treatment services to a small number
of properties located in East Cocalico Township. Collection and conveyance are provided
through West Cocalico Township Authority's sewer lines. Treatment is provided at the
West Cocalico Township Authority's Wastewater Treatment Plant. This extended aeration
plant has a capacity of 0.15 MGD and discharges to the Little Cocalico Creek.



robinsonjd

14:54

$:\32689\45352\NEED\FIGS\ LPFD 07/18/05

INFLUENT

PUMPING
STATION

BAR

AERATED GRIT

AUTOMATIC & GREASE

SCREEN CHAMBER

l

GRIT TO
DISPOSAL

SCREENINGS

TO
DISPOSAL

CHEMICAL ADDITION
- FOR P-REMOVAL

(AS NEEDED) CHLORINATION/
DECHLORINATION
BUILDING
BIODENIPHO PROCESS FINAL l
PARSHALL
LUME ANAEROBIC CLARIFIER
TANK CHLORINATIO
OXIDATION CONTACT
DITCH
DECHLORINATION
RETURN ACTIVATED SLUDGE - CONTACT
RAS
BELT FILTER PRESS PUMPS
THICKENER FILTRATE
RETURN
| FLOW
WASTE ACTIVATED METER
SLUDGE TO SOLIDS
PROCESSING

CASCADE
AERATION

T~~~

—_==

FINAL EFFLUENT TO
COCALICO CREEK

East Cocalico Township Act 537 Plan Update

Ephrata Regional Wastewater Treatment Facility No. 2
Liquid Processing Facility Schematic

Figure 3-2



robinsonjd

10:18

S:\32689\45352\NEED\FIGS\ Fig3—3 08/02/05

OLD PLANT

AEROBIC
DIGESTER

PRIMARY AERATION FINAL
COMMINUTION WASTEWATER  CLARIFICATION TANKS CLARIFICATION
: PUMPING 'I\/l'—
3 WASTE SLUDGE
_/ l N [ } )
RETURN SLUDGE 77 <

=z
z| —

BAR SCREEN El 12 ULTRAVIOLET
al 12> DISINFECTION
<| |38 1T
&y 1S5 11
| Yoo
= [a)
a1 IS
ol |2 EFFLUENT TO

AERATION g| |=
TANKS LITTLE MUDDY CREEK:

CLARIIFICIATION

LANDFILL *@_

GRIT |
REMOVAL

NEW PLANT

WASTE SLUDGE

—> LAND

APPLICATION

SLUDGE L
_,_@-——- DRYING ~-e=—LANDFILL
BEDS

REED
BEDS

LANDFILL

East Cocalico Township Act 537 Plan Update
Adamstown Wastewater Treatment Plant
Facility Schematic
Figure 3-3



Locustwood Mobile Home Park

The privately owned Locustwood Mobile Home Park, which islocated in the northernmost
part of the Township, has a 10,000 gallon per day (gpd) extended aeration package
treatment plant, with an average daily flow of approximately 5,000 gpd. The effluent is
discharged to the Little Cocalico Creek.

Table 3-1 presents a summary of the effluent limitations for the plants providing treatment
of sewage flows from propertiesin East Cocalico Township.

There are no small-flow treatment facilities, i.e. single family residence treatment facilities
that have been identified in the Township.

3.2.2 Collection and Conveyance Systems

Pumping stations are required where local topography will not permit sewage conveyance
by gravity from the collection system to the wastewater treatment plant. Following is a brief
description of the pumping stations, gravity sewer lines, and force mains located in East
Cocalico Township.

Gellman School Road Pumping Station (PS#1)

This station was constructed in 2002 to replace the previous two pumping stations at the site
(PS#1-A and PS#1-E). The station is located along Gehman's School Road on the eastern
side of the Township. Flow is pumped through a 12-inch force main and discharges into the
Authority's manhole #330 in Muddy Creek Church Road. The design capacity of this station
is1.82 MGD. The average daily flow at this station for 2006 was 0.090 MGD and the
maximum monthly average daily flow was 0.126 MGD. The annual inspection of this
facility, performed in January 2006, indicated that the station isin excellent condition and
operating satisfactorily. The design capacity of the station was based on a 20-year flow
projection in the UGA serving the pumping station. The station will have sufficient capacity
for the next 15 to 20 years, unless there is a significant change in zoning and proposed
development for the area, in which case it would be the responsibility of the developer(s) to
fund any necessary improvements to the station.

Stevens Pumping Sation (PS#2)

This station was constructed in 1981. The station is located along South Line Road on the
western side of the Township, near the intersection of Wabash Road. The station pumps
flow through a 4-inch force main to the Authority's manhole #833 in Wabash Road. All flow
from this station is directed to the Ephrata WWTF No. 2. The design capacity of this station
is0.288 MGD. The 2006 average daily flow at this station was 0.027 MGD and the maximum
monthly average daily flow was 0.034 MGD. The annual inspection of this facility,
performed in January 2006, indicated that the station is in good condition and operating
satisfactorily.

There are several proposed developments in the Stevens Pumping Station drainage basin.
One of the projectsisthe ECTA Well F Water Treatment Facility, which will discharge an

3-5



Table 3-1

Summary of the Effluent Limitations for Treatment Plants in East Cocalico Township

Permit Limit

Permit Parameter Ephrata WWTF Adamstown Locustwood
No. 2 WWTP Treatment Plant

Design Flow (MGD) 2.3 0.6 0.01
CBODS5 (mg/L) 25 25 25
Total Suspended Solids (mg/L) 30 30 30
Minimum Dissolved Oxygen (mg/L) 5 5 5
pH 6-9 6-9 6-9
Total Phosphorous (mg/L) 2 2 2
Fecal - Oct-Apr/May-Sept (#1100mL) 200/6100 200/2000 200/2700
Ammonia-Nitrogen - May-Oct/Nov-Apr (mg/L) 4/12 3/9 20
Total Dissolved Solids 1200
Total Residual Chlorine 0.48




average daily flow of 0.098 MGD. Once the Water Treatment Facility is online the Stevens
Pumping Station will not have sufficient capacity to accommodate the other proposed
developments. The Stevens Pumping Station, its surrounding gravity collection system, and
downstream receiving lines are evaluated in Sections 5 and 6 of this Plan Update.

North Muddy Creek Road Pumping Station (PS#3)

The North Muddy Creek Road Pumping Station (previously referred to as the Old
Homestead Pumping Station) is located along North Muddy Creek Road in the Old
Homestead development. The station pumps flow through a 6-inch force main to the
Authority's manhole #327-1 in North Reading Road. All flow from this station is directed to
the Ephrata WWTF No. 2. The design capacity of this station is 0.288 MGD. The 2006
average daily flow at this station was 0.022 MGD and the maximum monthly average daily
flow was 0.026 MGD. The annual inspection of this facility, performed in January 2006,
indicated that this station isin good condition and operating satisfactorily.

The Morganshire development prompted a capacity evaluation of the existing North
Muddy Creek Road Pumping Station and force main. The calculations included the areas
that were included in the previous Act 537 planning efforts along Smokestown Road,
Swartzville Road, and Lakeside Drive, as well as the proposed Morganshire flows. Asa
result of the evaluation, a section of the force main from the station to the existing 6-inch
portion of the force main was upgraded from a 4-inch to a 6-inch line in 2004 to increase the
capacity, resulting in a continuous 6-inch force main. With the force main upgrade, the
pumping station has sufficient capacity to accommodate the projected growth within the
UGA, aswell asthe Act 537 projects. Any proposed devel opments not accounted for in the
design of the station and the more recent capacity evaluation would be responsible for
funding necessary improvements at the station.

Building 264 Pumping Sation (PS#4)

This pumping station was constructed to serve the Albertsons' ACME distribution center on
South Muddy Creek Road along the eastern border of the Township, as well as future flows
from the contributing area. The design capacity of this station is 0.337 MGD. The 2006
average daily flow at this station was 0.022 MGD and the maximum monthly average daily
flow was 0.026 MGD. All flow from this station is currently directed to the Adamstown
WWTP. Flow is pumped through a 6-inch force main that is reduced to a 4-inch force main